
* Corresponding author.

1944-3994/1944-3986 © 2022 Desalination Publications. All rights reserved.

Desalination and Water Treatment 
www.deswater.com

doi: 10.5004/dwt.2022.28183

250 (2022) 65–79
February 

Wastewater and sludge reuse: selected case studies across the globe

Petros Kokkinosa,*, Jose R. Comia Jr.c, Serena Cauccib, Hiroshan Hettiarachchib, 
Florencio C. Ballesteros Jr.c, Gideon Orond,e, Miquel Salgotf, Ioannis K. Kalavrouziotisa

aSchool of Science and Technology, Hellenic Open University, Tsamadou 13-15 & Saint Andrea, Patras, GR 26222, Greece, 
Tel. +30 2610 367556; email: kokkinos.petros@ac.eap.gr (P. Kokkinos), Tel. +30 2610 367546; email: ikalabro@eap.gr (I.K. Kalavrouziotis) 
[...]
The hypothesis is that reuse of treated wastewater can 
relief water stress worldwide. The main objective of this 
review is to underline the benefits of wastewater and sludge 
reuse in integrated water resources management systems 
and the role of reuse in the economic cyclic management 
systems. Selected countries representing different conti-
nents were studied, to provide updated information on 
these issues, which reflect worldwide trends. Data on pro-
duced wastewater and sludge, treatment strategies, waste-
water reuse standards, economic aspects, public acceptance 
and constraints issues for Perú, Philippines, Spain, Greece, 
and Israel are provided. A case study of nanotechnology 
application for water improvement and further wastewater 
reuse is also summarized for Israel. The updated informa-
tion regarding wastewater and sludge cycles will further 
support the development of appropriate technologies and 
effective policies for the productive and safe reuse of these 
resources. These will probably be contributing phases for 
solving water scarcity issues, support climate changes 
adaptation, help to maintain good health of environment, 
improve decision making, and promote Circular Economy.

2. Wastewater and sludge reuse in Perú

Perú generates approximately 2.2 Mm3/d of sewage of 
which only 40% is treated [13]. Wastewater treatment in Perú 
is predominantly handled by Sanitation Services Providers 
(SSP) operating in 253 sites. None of these locations are 
served by centralized or decentralized wastewater treatment 
plants. Out of a total of 143 recorded functional wastewater 
treatment plants (WWTP), only several are considered suc-
cessful projects [14]. It is mainly due to the absence of a cul-
ture of environmental protection and the reluctance of SSP 
to evaluate the environmental and socio-economic potential 
of the treated wastewater. In the rural areas, and in regions 
where the population is less than 2,000 inhabitants, there 
are no treatment plants. In fact, only a 5% of the rural vil-
lages have a kind of wastewater treatment facility. In these 
areas the treatment of wastewater is either administered 
directly by the municipalities, operated by the adjacent 
small towns’ authorities, or simply not managed at all.

The most widely implemented (approximately 75% 
of the facilities) wastewater treatment technology in Perú 
are lagoons systems: anaerobic, facultative or aerated [13]. 
The operation and management strategies of such lagoons 
is poor. As per a study conducted in 2015 by the Peruvian 
SUNASS (National Superintendence of Sanitation Services) 
company [13], 85% of the evaluated WWTPs did not have a 



67P. Kokkinos et al. / Desalination and Water Treatment 250 (2022) 65–79

treatment to allow the removal of 3.6 log units of total coli-
forms to meet the law of maximum permissible limit (MPL). 
Organic and hydraulic overload has been recorded in more 
than 50% of the plants in Perú, and the existing design of 
the treatment plants is still one of the major limiting factors 
to the achievement of higher standards of treated waste-
water [15].

In terms of sludge characteristics, often no maintenance 
or monitoring (i.e., sludge bathymetry or composition) is 
applied by the plant team. In some cases, malfunctioning 
of the plant is due to the lack of proper technical equipment 
to remove the sludge from lagoons (dredgers and pumps). 
The overall mismanagement of sludge is the cause of 
delayed actions by the Peruvian municipalities that have to 
work under difficult conditions like plant-overload. Out of 
42 WWTPs investigated in the above quoted study by the 
SUNASS [15], only one was able to desludge their lagoons 
without having to drain them. The rest of WWTPs used the 
lagoon as a drying bed to further remove water from the 
sludge. This significantly affects the efficiency of WWTPs, 
because most of them do not have enough reserve capacity 
to withstand the lack of operation of the dried lagoon.

In recent years, the acute water shortage in the coastal 
area of Perú forced the municipalities to implement waste-
water treatment plants with activated sludge technologies. 
The large quantity of sludge produced by the plants is cur-
rently creating a new concern. Despite activated sludge 
systems being considered as a good option to meet current 
sanitation needs of the country, sludge drying bed technol-
ogy is still rare in Perú [16]. This is indeed available only 
for big cities. Many municipalities are not able to afford the 
mandatory disposal of dehydrated sludge in landfills which 
is, in general, costly. The main sludge stabilization technol-
ogies up to now have been co-composting and anaerobic 
digestion [15].

2.1. Laws and directives

2.1.1. Laws and directives controlling wastewater and sludge

Perú does not have a comprehensive legislation for 
wastewater disposal or reuse. Also, there are no autho-
rized landfills for the final disposal of sludge from WWTPs. 
Moreover, the lack of environmental quality standards and 
regulations for sludge management, hinder the process of 
using sludge in agricultural applications.

2.1.2. Laws controlling water resources management

Main rules for water resources management in Perú 
are the regulations No. 17752 (1969) and No. 28611 (2005) 
which cover marine waters, terrestrial and atmospheric con-
ditions of the national territory, as well as the protection of 
the environment (D.L. 17742, 1969 and 28611, 2005) [17,18]. 
The Ministry of Health, through the Directorate General for 
Environmental Health (DIGESA) is responsible for ensur-
ing the preservation of the quality of the water resources 
with the law DS No. 023-2005-SA (2006). The DIGESA has 
recently established MPL to strengthen the sanitation-related 
technical standards. On this basis, the DIGESA evaluates 
and grants the authorization for the reuse or discharge of 

wastewater in water bodies (Table 1). Likewise, the Ministry 
of Housing, Construction and Sanitation is responsible for 
monitoring and sanctioning the non-compliance of MPLs 
in municipal or industrial wastewater treatment facilities. 
It should be noted that the law does not require Sanitation 
Safety Planning (SSP) to monitor the parameters and also the 
governing body does not have control of the regulation and 
capacity of sanctioning the lack of fulfilment of the MPLs.

2.2. Use of wastewater and sludge in agriculture

In 2007, approximately 66% of the total wastewater 
treated by WWTPs was reused [13], of which 43% for agri-
cultural applications. Interestingly, approximately 8% of the 
effluents from the WWTPs in Lima were used to irrigate 
recreational areas [19]. It has been estimated that approxi-
mately 13,200 ha of agricultural land and green spaces are 
irrigated with treated wastewater in Perú. Interestingly, 95% 
of this land is located on the coast [13].

Stabilization ponds in different combinations with 
retention time of at least 10 d, has been the preferred treat-
ment method for reuse applications. Ten days is sufficient 
in most of the cases to comply with the microbiological 
requirements of restricted irrigation to high stem, forage, 
and forest crops [20–22]. These crop categories are also the 
most cultivated in Peruvian agriculture and irrigated with 
reclaimed water (Table 2). Other technologies such as the 
activated sludge are usually kept at shorter retention times. 
This is worrying because such effluents, if used for irriga-
tion of urban areas, might be a risk for public health. It is 
true that some of these WWTPs include additional disin-
fection by chlorination, however, such process can hardly 
inactivate parasites.

Irrigation is usually performed by gravity methods such 
as flood and furrows [13,20]. Gravity methods are usually 
the key factor of risk of food contamination, via direct con-
tact of the water with the crops [22]. Recently, more sophis-
ticated irrigation methods have been applied in some areas 
of Perú: spraying, micro-spraying and dripping are safer 
irrigation methods because they impede water contact with 
the crops and infiltration almost does not-exist [13].

2.3. Reuse of sludge in Perú

Even though there is no specific documentation 
regarding sludge reuse, the foreseen increasing amount 

Table 1
MPLs for treated effluent to reach water bodies in Perú, as per DS 
No. 003-2010-MINAM

Parameter Value

Oils and fats, mg/L 20
Thermotolerant coliforms, NMP/100 mL 10
Five-day biochemical oxygen demand (BOD5), mg/L 100
Chemical oxygen demand (COD), mg/L 200
pH 6.5–8.5
Total suspended solids (TSS), mg/L 150
Temperature, °C <35



P. Kokkinos et al. / Desalination and Water Treatment 250 (2022) 65–7968

of wastewater treated with an activated sludge technology 
is pushing practitioners and the scientific community to 
look for sustainable disposal and reuse of sludge [13,23]. 
Final disposal as well as the rising economic and environ-
mental costs of this practice is of high concern. When ele-
vated amounts of toxic components such as heavy metals 
are present, sludge is classified as a hazardous waste and 
is used only for activities or disposed in landfills (Decreto 
Supremo N.° 057-04-PCM) [24]. The applicability of sludge 
as a soil conditioner is allowed; however, at present Perú 
does not have technical standards determining their appli-
cability. Atencio et al. [25] performed some studies in Perú 
to assess the toxicity of heavy metals in sludge produced in 
Puente Piedra WWTP in Lima. The sludge generated by the 
plant met the sanitary and environmental requirements, thus 
allowing their use in agriculture. The crops amended with 
dried sludge did show a better growth and yield compared 
to the control crop; however, the heavy metals concentra-
tions in soils exceeded the maximum permissible concen-
tration as per USEPA and Consortium for Energy Efficiency 
(CEE) standards (625/10-84-003 and 86/278/CEE) [25,26].

3. Wastewater and sludge reuse in the Philippines

3.1. Wastewater and sludge production

In the Philippines, only 10% of wastewater is treated and 
only 5% of the population is connected to a sewer network 
[27,28]. In the urban areas, the Metropolitan Waterworks and 
Sewerage System (MWSS) is mandatory for water supply, 

sewerage, and sanitation; for example, in Metro Manila area 
and some adjacent provinces.

Manila Water Company, Inc. (MWCI) is one of the two 
concessionaires of MWSS. The company supplies the eastern 
portion of Metro Manila as well as the province of Rizal with 
water supply and wastewater services. The area includes 
over 6 million people, of which 1.6 million belong to low-in-
come communities. MWCI has 37 sewage treatment plants 
with a total capacity of 140,600 m3/d which is equivalent 
to 12% sewerage coverage [29]. The collected sludge from 
the septic tanks in the East Zone is brought to the MWCI’s 
North and South septage treatment plants, which has a com-
bined treatment capacity of 1,400 m3/d.

The treatment processes include: (i) primary treatment 
which involves screening, grit and scum removal, and; 
(ii) secondary treatment with activated sludge process. This 
is followed by a coagulant-assisted mechanical dewatering 
in screw presses for the sludge, including adding polymers 
and mechanical compaction for stabilization and subse-
quent reduction of volume.

On the west zone of Metro Manila, the concessionaire 
is the Maynilad Water Services Inc. (MWSI). The company 
has 14 sewage treatment plants with a total capacity of 
516,900 m3/d and two septage treatment plants with a com-
bined total capacity of 700 m3/d. The 16 sewage treatment 
plants (STPs) and septage treatment plants (SpTPs) are a mix 
of several technologies such as conventional activated sludge 
(CAS), sequencing batch reactor (SBR), moving bed biofilm 
reactor (MBBR), STM-aerator, and the membrane bioreac-
tor (MBR). Table 3 indicates the annual wastewater treated 
and the accepted treated sludge/biosolids for the conces-
sionaries of MWSS.

Aside from the East Zone, MWCI also provides water 
supply and sewage treatment to areas such as Clark, Boracay 
Island and Pampanga. In 2014, wastewater treated in these 
areas had a total volume close to 9,640,000 m3.

3.2. Practices of wastewater and sludge reuse in agriculture

The filtrate (liquid component) in the septage is treated 
further in a conventional sewage treatment facility. The 
treated effluent is disposed to nearby water bodies and the 
residual volume is recycled for landscaping, cleaning of 
equipment and containers in SpTPs. The dewatered sludge 
(biosolids) is then brought to lahar-affected areas in Central 
Luzon for composting and inoculation in preparation for 
use as organic soil amendment in the corn and sugarcane 
plantations.

For Manila Water Company Inc. (MWCI), the biosolids 
are further processed by service providers to yield higher 

Table 3
Annual wastewater treated and treated sludge/biosolids for the concessionaries of MWSS

Concessionaire Wastewater and sludge 2012 2013 2014

Manila Water (East) Wastewater treated (m3) 28,063,770 28,055,477 28,714,077
Biosolids (tons) 16,093.97 13,485.31 19,505.44

Maynilad (West) Wastewater treated (m3) 41,540,000,000 40,540,000,000 44,620,000,000
Biosolids (tons) – 15,910.64 11,023.26

Table 2
Main crops irrigated with treated wastewater in Perú [13]

Type of 
crop

Coastal 
area

Mountain Forest Total 
(ha)

Percentage 
(%)

Gramalote 3,000 3,000 30
Alfalfa 400 22 422 4
Elephant 
grass

1,000 1,000
10

Maize 770 91 861 9
Cotton 380 380 4
Cochineal 950 26 976 10
Fruit 472 472 5
Vetch 120 26 146 1
Olive 10 10 0
Rice 2,700 2,700 27
Total 6,630 637 2,700 9,967 100



69P. Kokkinos et al. / Desalination and Water Treatment 250 (2022) 65–79

value soil conditioners and these are given or sold to corn, 
sugarcane, and mango producers in lahar-affected areas in 
Tarlac and Pampanga. Throughout the biosolids manage-
ment program, MWCI assisted in the rehabilitation of farm-
lands affected by the eruption of Mount Pinatubo in 1991, 
providing both an economical and environmentally sustain-
able method of biosolids disposal and reuse, and created 
employment and agricultural benefits to an area severely 
struck by a disaster.

In the case of Maynilad Water Services Inc. (MWSI), bio-
solids in combination with chemical fertilizers were used 
to enhance soil nutrients fertilization and improve mois-
ture retention capacity to obtain higher sugarcane yields. 
Biosolids can be mixed with farm residues such as bagasse, 
mudpress, and mill ash, among others, to be converted into 
organic fertilizer through composting and vermicompost-
ing. The practice resulted in development of cheap, envi-
ronment-friendly fertilizer for the use of sugarcane farming 
in the lahar-ravaged areas of Pampanga and Tarlac, two 
rice producing provinces in the main island of Luzon, in 
Philippines.

Distillery effluents are also reused as substitute or sup-
plementary for chemical fertilizers in sugarcane fields. It was 
observed that cane and sugarcane yield of the first season 
crop (plant cane) were remarkably increased by 64%–71% 
and 37%–69% over the control by applying distillery effluent. 
Effluent application significantly increased soil potassium 
but not soil pH, organic matter content and available phos-
phorus. The effluent also increased the ash and/or potas-
sium content of the juice [30].

3.3. Critical values of soil heavy metals for the control 
of wastewater and sludge application

In a study by De Sales [31], it was observed that the 
septage in Metro Manila does not contain large amounts of 
heavy metals that can cause soil and groundwater contam-
ination. When applied in excessive amounts, septage con-
taining ammonia can be oxidized to Nitrate-N in soil and 
can lead to groundwater contamination. This can be pre-
vented by introducing vegetation, since these can assimi-
late Nitrate-N in the ground.

3.4. Quality of agricultural products produced with 
wastewater and sludge reuse

From the study of De Sales [31], irrigation and amount 
of sludge applied are significant factors on the growth of 
talahib (Saccharum spontaneum) grass. The ideal amount 
of septage was found to be 80 L/m2. The maximum sludge 
application was 130 tons/ha. Septage begins to manifest its 
effect on the growth-height of the talahib after four weeks 
while peachy (Brassica rapa) reacted after 10 d. There was an 
observed increase in the length of the plant leaves.

Maynilad (MWSI) has drawn up a memorandum of 
agreement (MOA) for the sugar regulatory administration, 
regarding the use of biosolids in combination with chem-
ical fertilizers for enhancing soil nutrients and improving 
the moisture retention capacity, for the obtention of higher 
sugarcane yields. Septage and biosolids were applied in the 
experimental sugarcane farms of the Luzon Agricultural 

Research and Extension Center Paguiman, Florida Blanca, 
Pampanga, north of Manila. Parallel to these activities, an 
information and education campaign was conducted through 
the Pampanga Mill District Farmers Cooperatives for edu-
cating the farmers regarding the effective and proper use of 
septage and biosolids. The practice resulted in the develop-
ment of cheap, environment-friendly fertilizer for the use by 
sugarcane farmers in the lahar-ravaged areas of Pampanga 
and Tarlac. Farmers no longer must apply expensive chem-
ical fertilizers, as Maynilad provides and transports the 
septage and biosolids for free.

4. Wastewater and sludge reuse in Spain

Spain has a population of nearly 46 million inhabitants, 
served by around 2,000 wastewater treatment plants treat-
ing an amount of 4,097 Mm3/y and the specific water con-
sumption is around 102 m3 per inhabitant per year. It is 
estimated that 80% of the population has access to wastewa-
ter treatment facilities. There are a few towns still attending 
wastewater treatment plants, but the majority of untreated 
wastewater come from small villages (<2,000 p.e.).

The main amounts of the large wastewater treatment 
plants (over 20,000 p.e.) are using the activated sludge 
technologies. The sludge is quite always stabilised using 
aerobic or anaerobic digesters. When the facility is large 
enough, anaerobic digestion is mainly employed, and 
methane gas is generated. This gas is usually reclaimed for 
energy generation. Digested sludge is dehydrated by the 
common techniques such as centrifuges, filtering devices 
(press belt) or drying beds for small facilities. Coagulation–
flocculation and filtration is the most common reclamation 
train, while there are more complex (even including mem-
brane technology such as reverse osmosis) or simpler ones 
(natural systems). Disinfection is performed quite always 
by UV light or chlorination, with a few facilities using other 
technologies.

4.1. Reclaimed water and reuse

It is estimated that the reuse capacity of Spain is around 
1,200 Mm3/y, but the real reuse figure is around 400 Mm3/y. 
Nevertheless, reuse depends on the climatic conditions of 
each specific year. There are regions (e.g., Murcia) where 
quite all treated/reclaimed wastewater is used, mainly 
for agricultural purposes, while in other regions only less 
amounts of reclaimed water are used. The regions where 
reuse is practiced coincide mainly with the Mediterranean 
climate area of Spain and a few with other in the Atlantic 
Basins (mainly in Madrid and some scattered localities). The 
main uses of reclaimed water are in agriculture, golf courses 
irrigation, and industrial/cooling systems. Other uses are 
anecdotic like Managed Aquifer Recharge, water bodies’ 
recovery and flow increase, vehicles and ships cleaning, and 
other urban uses.

There is a decree in reuse (R.D. 1620/2007) heavily con-
tested, and the brand-new EU regulation has just entered 
into force (June 2020) and will be fully applied in 2023. The 
old Spanish decree suffered from a great number of failures 
and technical inconsistencies.



P. Kokkinos et al. / Desalination and Water Treatment 250 (2022) 65–7970

4.2. Sludge use

In Spain, there is a register (National Register of Sludge) 
of the amount of sludge generated during wastewater treat-
ment. The amount produced is around 1.2 million tons/y 
as dry matter [data from 2015, 32]. The sludge generated in 
the Spanish wastewater treatment plants is considered as 
a waste and due to regulation 10/1998 that waste has to be 
applied in agriculture, as well as the Royal Decree 1310/1990 
is indicating [33,34]. The priority is to use sludge in soils 
and afterwards other forms of valorisation must be consid-
ered. The last option to be employed is the elimination on 
landfills.

The most usual practice is the application of sludge 
to agricultural lands, considering that there are limits in 
respect to the heavy metal contents of sludge and soils. 
Those limits are fixed by the law depending mainly on the 
soil pH. Sludge must have been treated biologically, chem-
ically or by using thermal procedures. Long term storage 
or other processes can also be used to reduce in a signifi-
cant way its fermentation power and the sanitary problems 
derived from their use in soils. It is compulsory to consider 
the nutrients needs of the plants to fix the application doses. 
This is done in a way that water and soil quality should not 
be affected.

Sludge can be applied to agricultural soils following 
the indicated in the mentioned RD 1310/1990 (October, 
29th) regulating the use of sludge in the agricultural sector, 
incinerated or co-incinerated in cement factories as indi-
cated in the RD 815/2013 (October 18th) approving the rule 
of industrial emissions and developing law 16/2002 (1st July) 
preventing and controlling in an adequate way the pollu-
tion, or disposed in sanitary landfills always complying 
the conditions established in the RD 1481/2001 (December 
27th) regulating the elimination of waste in sanitary land-
fills. The information sent to the National Register of Sludge 
must include the information which includes all wastewa-
ter treatment plants. Sludge treatment facilities and agri-
cultural application managers should facilitate according 
to the Order AAA/1072/2013 (June 7th) on use of sludge in 
the agricultural sector. The agricultural practices for appli-
cation of sludge, if allowed, are the usual for applying 
manure, that is, the material is applied over the land and 
subsequently is mixed with the soil. A study published in 
the year 2009 by the government (Ministry of Environment 
and Rural and Marine Environment, MARM) describe the 
required quality of the sludge [35].

5. Wastewater and sludge reuse in Greece

5.1. Wastewater reuse

There are more than 350 wastewater treatment plants 
in Greece, most of which serve settlements and cities with 
more than 15,000 inhabitants each. More than 91% of the 
Greek population is connected to WWTPs [36]. Communities 
with 2,000–15,000 residents, have a limited service. A 
remarkable pressure on water resources has been predicted 
for Greece by 2050, compared to 2010 [37]. The reuse of 
reclaimed wastewater has become a component of long-term 
water resources management, in numerous European Union 
countries with water scarcity problems, including Greece. 

However, overall a small proportion of reclaimed wastewa-
ter is reused [38]. The use of treated wastewater in Greece 
is regulated and authorized for agricultural irrigation, land-
scape irrigation/golf courses, aquifer recharge, environment 
control, industrial recycling and urban use [38–41].

Wastewater is subjected to primary treatment at approx-
imately 1%, while 83% is subjected to secondary and 16% 
to advanced treatment. Eighty per cent of the WWTPs are 
based on activated sludge systems. Treated wastewater is 
reused only to a limited scale, and most of it is disposed to 
surface water bodies. Eighty-three percent (83%) of water 